MAHARASHTRA POLLUTION CONTROL BOARD

Tel: 24010706/24010437 Kalpataru Point, 2nd, 3rd
Fax: 24023516 HETE and 4th floor, Opp. Cine
Website: http://mpcb.gov.in " Planet Cinema, Near Sion
Email: ast@mpchb.gov.in ‘-i. Circle, Sion (E),

N Mumbai-400022
RED/S.S.l (R29)/ Rev. RED/I.S./(42.1) Date: 03/07/2025

No:- Formatl.0/AS(T)/UAN
No0.0000246550/CR/2507000356

To, 3, |. o J
M/s. Saroj Colour Chem Pvt. Ltd. I

Plot No. T-66 & T-67,MIDC Tarapur \/ﬂ Lifestyle for
MIDC Tarapur,Palghar-Palghar Envronment o

Your Service is Our Duty

Sub: Grant of Renewal of Consent under RED/SSI Category.

Ref: 1. Earlier Consent accorded by the Board vide no.Format1.0/AS(T)/UAN
N0.0000175109/C0/2308001899 Dated 28/08/2023 valid upto
31.05.2025.

2. Previous consent accorded by the Board vide
no.BO/CC/Thane-610/AC-721 Dated 25.07.1997.

Your application No.MPCB-CONSENT-0000246550 Dated 08.05.2025

For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 and Rule 18(7) of the Hazardous & Other Wastes
(Management & Transboundary Movement) Rules 2016 is considered and the consent is
hereby granted subject to the following terms and conditions and as detailed in the
schedule I, II, lll & IV annexed to this order:

1. The consent to renewal is granted for a period up to 31/05/2030

2. The capital investment of the project is Rs.9.3889 Crs. (As per C.A Certificate
submitted by industry Existing Cl is-Rs.4.89 Crs + Expansion/Increase in C.I. -
Rs. 4.49 Crs)

3. Consent is valid for the manufacture of:

Sr Maximum

No Product Quantity UomMm

Products
1 [Acrylic Pink 300 Kg/M
2 |Acrylic Blue 2000 Ka/M
3 |Acrylic Red 2000 Ka/M
4 |Acrylic Green 700 Kg/M
5 |Dye Intermediates - Metamethoxy N-N-diethyl Aniline 1200 Kg/M
6 |Dye Intermediates - Aldehydes of Red & Pink 800 Kg/M

03:38:09 pm) /QMS.PO6 F02/00 Page 1 of 11



10.

11.

12.

13.

14.

15.

16.

17.

Conditions under Water (P&CP), 1974 Act for discharge of effluent:

SrNo Description Permitted (in CMD) Standards to  Disposal Path
1. |Trade effluent 6 As per Schedule-1|CETP
2. |Domestic effluent 0.75 As per Schedule-1{Soaked in soak pit

Conditions under Air (P& CP) Act, 1981 for air emissions:

Number of

Sr No. Stack No. Description of stack / source Stack Standards to be achieved
1 S-1 Boiler (Thermic fluid heater) 1 As per Schedule -l
2 S-2 DG set 1 As per Schedule -II
3 S-3 Process Vent 1 As per Schedule -lI
Non-Hazardous Wastes:
li: Type of Waste Quantity UoM Treatment Disposal
1 |Paper waste, Packaging material 5 Kg/M |Sale Sale to authorized party
2 |Drums/containers 20 No/M|Sale Sale to authorized party

Conditions under Hazardous & Other Wastes (M & T M) Rules 2016 for Collection,
Segregation, Storage, Transportation, Treatment and Disposal of hazardous waste:

zz Category No./ Type Quantity UoM Treatment Disposal
35.3 Chemical sludge Co- Co-processing through

1 [from waste water 1 MT/M rocessing/Incineration authorizede pre-
treatment P 9 processors/CHWTSDF
26.1 Process waste
sludge/residues Co- Co-processing through

2 |containing acid, toxic 50 Kg/M | processing/Incineration/ |authorizede pre-
metals, organic Landfill processors/CHWTSDF
compounds

* Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules, 2016

The Board reserves the right to review, amend, suspend, revoke this consent and the same shall
be binding on the industry.

This consent should not be construed as exemption from obtaining necessary NOC/ permission
from any other Government authorities.

The industry shall obtain necessary permission from the Directorate of Industrial Safety and Health
(DISH)

The applicant shall properly collect, transport & regularly dispose-off the Hazardous Waste to
CHWTSDF, in compliance of the Hazardous and other Waste (M & TH) Rule-2016 an keep proper
manifest thereof.

The applicant shall not carry out any excess production or produce new products without Consent
of the Board and without Environmental Clearance wherever it applicable.

This Consent is issued subject to an order passed or may be passed by Hon’ble NGT in application
no. 1038/2018 in the matter of CEPI.

Industry shall install online continuous monitoring system as per CPCB guidelines & data to be
transmitted directly from Data Logger to Board server .

The applicant shall make an application for renewal of consent 120 days prior to date of expiry of
the consent. (Operate/Renewal)

Industry shall comply with direction issued to CETP on 22.01.2021, regarding installation of two-
way SCADA, Auto-sampler, Non-Return Valve (NRV) with positive discharge to CETP chamber.

Industry had obtained he consent for the said products with same quantities vide
no.BO/CC/Thane-610/AC-721 Dated 25.07.1997.i.e. before EIA Notification 2006.

Page 2 of 11



Pollution control.

18. Industry shall not take any effective steps towards establishment of any activity or unit
on plot no.T-66 without obtaining consent to Establish from M.P. Board.

19. The industry shall create an Environment Cell by appointing an Environmental
Engineer OR Expert for looking after day-to-day activities related to Environment OR

This consent is issued on the basis of information/documents submitted by the
Applicant/Project Proponent, if it has been observed that the information submitted by the
Applicant/Project Proponent is false, misleading or fraudulent, the Board reserves its right

to revoke the consent & further legal action will be initiated against the Applicant/Project
Proponent.

Received Consent fee of -

d6cd993d|  Signed by: Dr Rajendra AdRajput
63cilVed } S hafical
aag2bad9 Assistant Secretary (Techsical)

d7437964| For and on behalf of,

g%ﬂg}zggf_j} Maharashtra Pollution Control Board
el ,cl) 493 fp| ast@mpcbgovin

£80600943| 2025-07-03715:38:27 IST

Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type
1 125000.00 [TXN2505003268 15/05/2025|0nline Payment
2 15000.00 |TXN2507000526 03/07/2025|Online Payment

Copy to:

1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur |
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai

Page 3 of 11



SCHEDULE-I
Terms & conditions for compliance of Water Pollution Control:

1. Al As per your application, you have provided Effluent Treatment Plant (ETP) of
designed capacity of 10.00 CMD consisting of Primary (Collection tank,
Neutralization tank, Equalization tank, Flash mixer, Primary Clarifier/Primary
Settling Tank, Oil and grease trap), Secondary (Activated sludge process),
Tertiary (Dual media filter), Sludge treatment (Sludge drying bed) for the
treatment of 6 CMD of trade effluent.

B] The Applicant shall operate the effluent treatment plant (ETP) to treat the trade
effluent so as to achieve the following standards prescribed by the Board or
under EP Act, 1986 and Rules made there under from time to time, whichever is

stringent:
Sr.No Parameters L:m:tmg_ concentration not to
exceed in mg/l, except for pH
(1) |pH 6.0 to 8.5
(2) |Suspended Solids 100

Biochemical oxygen demand - BOD
(3days, 27°C)

(4) [Chemical Oxygen Demand - COD 250

30

Shall not exceed 5°C above the

(5) |Temperature o
receiving water.

(6) |Color (Hazen. Unit) 400

(7) |Chlorides 1000

(8) |Sulphates 1000

(9) |[Oil and Grease 10.0

(10) Bio-assay Test (with 1:8 dilution of | after 90% survivgl of test animals
effluents) after 96 hours in 100%effluent

C] The Industry shall ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

D] The treated effluent shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged to CETP after confirming above
standards. In no case, effluent shall find its way for gardening / outside factory
premises.

2. Al As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 0.75 CMD of sewage.

Page 4 of 11



3.

4.

5.

6.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

Sr.No Parameters Standards (mg/l)
1 Suspended Solids Not to exceed 50
2 BOD 3 days 27°C Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after confirming above standards. In no case, sewage shall find its way for
gardening / outside factory premises.

The Board reserves its rights to review plans, specifications or other data relating to
plant setup for the treatment of waterworks for the purification there of & the system
for the disposal of sewage or trade effluent or in connection with the grant of any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Water consumption quantity

Sr. No. Purpose for water consumed (CMD)
1 Indus.trlal Cooling, spraying in mine pits 20.00
or boiler feed
2. Domestic purpose 1.00
3 Processing whereby water gets polluted 9.00
' & pollutants are easily biodegradable '
Processing whereby water gets polluted
4, & pollutants are not easily 0.00
biodegradable and are toxic
5. Gardening 0

The Applicant shall provide Specific Water Pollution control system as per the
conditions of EP Act, 1986 and rule made there under from time to time/
Environmental Clearance/ CREP guidelines.

Page 5 of 11



SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected
following stack (s) to observe the following fuel pattern:

APC System Stack Type

Stack - o . Sulphur
No. Source provided/prop Height(in of Content(in %) Pollutant Standard
osed mtr) Fuel
Boiler 50
. LDO TPM 3
Mg/Nm
g1 |(Thermic) g 11.00 | 20 1.8 o
heater) Kg/Day
50
. HSD TPM 3
Mg/Nm
52 | DG set E’?fc‘?gjﬁ'rce 6.00 | 20 1.0 3/39
Lit/Da .
y S02 Kg/Day
Process R 35
S-3 Vent Scrubber 11.00 - - Acid Mist Mg/Nm’

2. The Applicant shall provide Specific Air Pollution control equipments as per the conditions of
EP Act, 1986 and rule made there under from time to time/ Environmental Clearance / CREP
guidelines.

3. The Applicant shall obtain necessary prior permission for providing additional control
equipment with necessary specifications and operation thereof or alteration or
replacement/alteration well before its life come to an end or erection of new pollution control
equipment.

4. The Board reserves its rights to vary all or any of the condition in the consent, if due to any
technological improvement or otherwise such variation (including the change of any control
equipment, other in whole or in part is necessary).

Page 6 of 11



SCHEDULE-IN
Details of Bank Guarantees:

Sr Consent
* (C2E/ AmtofBG Submission Compliance Validity
e C20 Imposed Period BurposelonEG Period Date
/C2R)
Towards
compliance of
1| CtoR 1,00,000 15 Days consent Continuous 30.11.2030
conditions and O
& M of PCS

The above Bank Guarantee(s) shall be submitted by the applicant in favour of
Regional Officer at the respective Regional Office within 15 days from the date of
issue of Consent.

If the above Bank Guarantee is not submitted within stipulated period, then 12%
interest will be levied as a penalty as per circular dtd 29/02/2024 No.